MML ANALYTICAL LABORATORY (7R

IS0 9001 : 2015 CERTIFIED

Analysis Certificate

S.NO./ MML / LAB. /CL Number

DATE: u.m.zoﬂ
: 1542
Sample registration number : S-207
PARTICULARS OF SAMPLE SUBMITTED :
Name of the party : ELITE MINERALS
Address :1/707-4,DWARAKA NAGAR KADAPA 516004
Party Reference No. : NIL
Sample Received on : 12.09.21
Nature of sampole submited by party : NATURAL ABRASIVE-
Physical form 130-60 Mesh Size
Quantity : 250 Gm approx
Packing Polythene bag
nmrwmm:mmnrmmum
Chemical composition Physical Properties
Compound Results %7 Name of test Results %
Loss On Ignition : (Lon 0.021 |Product characteristics
Silica (Si02) 35.920 |Hardness (Mohs Scale) 7.50-8.00
Iron (Fe203) 36.810 |Soecific gravity (grnjcm]) e 4.180
Alimina (A1203)  19.760 'Cnlaridcs (PPM) : 24.92
Calcium Oxide s (Ca0) 2.510 |Electric Conductivity : 19.80 S
Magnesium Oxide . (MgO) 3420 |Moisture 0.0025
Titanium (Ti02) 0.420 |Effective size (mm) 0.30-0.60
Magnese Oxide : (MnO2) 0.850 |Unifcrmity Coefficient 1.180
Mineral Composition Acid Solubility : Insoluble
Almandine : (FRlA253012)  92-96 i
limenite (FeTiO3) 0.85 | Sieve Size (ASTM Mesh)
Quartz : (Si02) 0.0-0.50 | =20 Mesh 3 0.000
Other (Pyrolusite, Pyrope etc) 2-3 +25 Mesh - 0.250
+30 Mesh 1.750
+40 Mesh 66.100
+50 Mesh 22.550
+60 Mesh 8.700
| 60 Mesh (2a") 0.650
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